161576 PARTS LIST

VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 | 4 X 3' HUMP HOSE
PART NO. 161576 1 | VOLANT FILTER BOX ADAPTER | 3 | 1/47-20 BOLTS
1 | VOLANT AIR DUCT 3 | 1/4" WASHERS
INSTALLATION INSTRUCTIONS
1 | POWERCORE FILTER W/CLAMP | 1 | 1/4 LOCK WASHERS
1 | #056 CLAMPS 2 | 1/47-20 NYLON LOCK NUTS
3 | #064 CLAMPS 1 | 1/2* RUBBER GROMMETS
1 | 4 X 3 1/2° REDUCER
#064 #064
CLAMP CLAMP
SIDE VIEW 4 X 3 VOLANT FILTER BOX
VOLANT HUMP HOSE
AIR DUCT :
VOLANT FILTER o ——
BOX ADAPTER POWERCORE _ ~
FILTER Z N
W/CLAMP 1/4'-20 BOLT \
1/4* WASHER
1/4* LOCK WASHER \
VIOLANT BRACKET
FACTORY
(@ 1/4°-20 BOLTS GROMMET VOLANT FILTER BOX |
@) 1/4" WASHERS - |
THROTTLE VOLANT FILTER BOX —
BODY VOLANT FILTER BOX ADAPTER /
@) 1/4" WASHERS — /
(2 1/4’-20 NYLON LOCK NUTS STOCK BOLT 7
N
#056
cLamp
m FACTORY
4" X 3 1/2* BREATHER HOSE
REDUCER TEMSPENSSEDNRSDR m | NYLON LOCK
% NUTS
e FACTORY I
% TEMP SENSOR o o =l
1/2* RUBBER
GROMMET | |:U:| |
4" X 3"
HUMP HOSE
NOTE: PRESS
#064 #064
TOP VIEW CLAMP CLAMP FACTORY TRIM IN

FACTORY TRIM

Check out a selection of performance air intake systems offered in our online store.

PRE-DRILL HOLE.



https://www.carid.com/air-intakes.html
https://www.carid.com/volant/

